USA—USSR.
Working Group

on the Prevention of
Water Pollution
from Municipal and
Industrial Sources

Cincinnati, Ohio - U.S.A.
April 56, 1977

U.S EPA Headcig=n " hrany -

MB"C‘ L ke
1200 Penns, vixel #

Washinglu: -
202 bbb Uvu~

WAUSD

SYMPOSIUM ON
‘.IEPA Physical-—Mechanical Treatment of Waste Waters

Umted States ) @v. I
tection
EP 600/9 LIBRARY
., 7708 VU.S. ENVIRONMENTAL mommmmmoz
‘- EDISON, N.J. 08817

J







345 487

USA-USSR
WORKING GROUP
on the

Prevention of

Water Pollution
from

Municipal and
Industrial Sources

Symposium on
Physical-Mechanical
Treatment of
Wastewaters

United States
Environmental Protection
Agency

Cincinnati, Ohio

April 5th and 6th, 1977

U.s L-if/‘a sf-‘-ieadquarters Library
[...]
achieving board mill water-economy.
According to Godin (12), water use and
TSS losses at a board mill were
substantially reduced by installation of a
float-wash fractionator to allow recycle of
board machine white-water to cylinder
and felt showers. Holmrich (13} described
such a proprietary device. Fractionation
occurs by directing a stream against a
screen and separating the long fibres from
the fines with recycyle of the separated
streams for various applications.

2 Fine paper manufacture - Twelve mills
were examined in this study, all A
discharging less than 10,000 gallons/tion
efluent. Plugging problems at wire and
head box showers, bearing cooling lines
and on the machine felts have been dealt
with by removal of long fibre material as
in the board mills cited above. Felt hair
removal is accomplished using horizontal
rotating center-fed cylindrical screens of
either nylon or stainless steel witha 120 to
140 mesh medium (14} (15).

In all but one of the mills visited fresh
water was used for felt washing. This use
remains as a large user of fresh water on
the modern paper machine. While in the
future it may be possible to reuse
whitewater clarified by gravel filtration or
other means for felt cleaning, tests carried
out in mills forced to take this measure in
times of extreme water economy indicate
that premature deterioration of felts takes
place (16). In the one mill visited which
was using other than fresh water it was a
50 percent mixture of fresh water and dual
media filtered clarifier water and they
reported no loss of felt life using this




mixture. In the use of stronger needled
felts which are better able to stand up to

. highipressure water jets, the tendency
today is to use high-pressure, low volume
oscillating needled jet showers for
intermittent felt cleaning. This
significantly reduces water use.

3 Tissue and towelling manufacture -
Twelve tissue and towelling mills were
studied to determine current reuse
capability, problem areas and
opportunities for further water use
economy. Of these, eight used less than
10,000 gal/ton while two fell below 2000
gal/ton. The problems retarding further
use were similar to those reported
previously; namely (a) increased line,
nozzle. wire, and felt plugging, (b} scale
and corrosion, (c) product color, and (d}
slime accumulation.

The corrective measures of a physico-
mechanical nature have emphasized
improvement in in-plant flotation saveall
operation, use of in-line strainers. and
cascading of water use on vacuum pump
systems to permit further use of clarified
whitewater. The mill currently achieving
the highest degree of closure, Kimberly-
Clark at Fullerton, California (17)
accomplishes this through use of bentonite
flocculation- or lime softening-assisted
diatomacious earth filtration, with the
latter approach preferred.

Condensate Stripping

Progress has been recorded recently in this
area for both kraft and sulfite liquor
condensates as follows:

{ Kraft condensate processing - An carly
approach to condensate stripping for
BOD load reduction was reported by
Estridge (18} in which evaporator
'condensates, barometric condenser water
and turpentine decanter underflow at an
850 ton per day linerboard mill were
recycled to a cooling tower. Aeration of
these process streams in this manner
achieved a load reduction of 10,000 lbs
BOD per day due almost exclusively to air
stripping of .methanol and other volatiles.
An inherent drawback lay, however, in the
transfer of odorous volatiles such as
terpenes and organic sulfides to the

atmosphere.

This deficiency has been met by systems
employing either air or stream stripping
with the stripped material being burned at
a subsequent combustion unit. An exam-
ple of such a system is that in operation at
the Mead Corporation mill at Escanaba,
Michigan. Initially this 800 ton bleached
kraft mill installed a steam stripper
handling hot water accumulator overflow,
turpentine decanter overflow, evaporator
condensates and miscellaneous hot

odorous streams. The initial objective was.

to reduce odor release at the biotreatment
system. This was accomplished using a
fractional distillation column 53 feet high
containing 24 trays, and steamed at a 2.5
percent rate, with non-condensibles and
collected foul air burned in the lime kiln
(19).

In 1973 a program was begun to determine
whether the mill BOD load could be
significantly reduced as well. Analysis
showed that the stripper bottoms
contained 15 to 18,000 1bs BOD daily and
that 90 percent of this was accounted for
by the methanol present in the condens-
ates. Modifications to the system enable
the steam feed to be increased to 8 percent
5o that the residual BOD was reduced to 4
to 5,000 1bs daily for a net reduction of 11
to 13,000 Ibs daily. Tota! steam and power
requirements are reported as 8000 Ibs/hr
of 60 psi steam and 65 HP for pumping
condensates.

Kraft mill condensate stripping is now in
use at seven United States mills. A recent
report on this subject (20) reviews this
technology and reports capital costs for
systems ranging from air stripping
through partial- to complete steam
stripping at from 1000 to 5000 dollars per
ton daily capacity, with comparable
operating costs of 1.5 to 7 dollars per ton.

2 Sulfite Condensate Processing -
Currently underway at the Flambeau
Paper Company, Park Falls, Wisconsin
sulfite mill is a project directed toward
demonstrating the possibilities for
recovering methanol, furfural and acetic
acid as ethyl acetate from sulfite liquor

evaporation condensates, The process
being investigated involves steam
stripping and activated carbon adsorption
to achieve removal and separation of these
components. This investigation expands
on a project previously conducted at the
Institute of Paper Chemistry (21).

Another treatment approach pertinent to
sulfite liquor condensates involves the
upward adjustment of spent liquor pH
prior to evaporation 5o as 10 retain the
volatile acids in the liquor concentrate,
permitting their destruction in the liguor
furnace rather than allowing their entry
into the condensates. Previous studies
have shown that upward adjustment of
liquor pH from 2.5 to 4.0 could result in
condensate BOD load reduction from 150
to 200 Ibs per ton to 50 ibs per ton (22).

Removal of Organic Materials from Paper
Mill Effluents Using Activated Carbon
Explorations of activated carbon
treatment have been undertaken at a
number of non-integrated paper mills
involving in several instances combined
treatment with municipal sewage.
Included among these are (a) St. Regis,
Bucksport, Maine. (b} Fitchburg Papers,
Fitchburg, Massachusetts. (¢} Mohawk
Papers, Waterford, New York and (d)
Neenah, Menasha, Wisconsin. Details of
several such projects which follow indicate
that chemical coagulation will generally
represent an integral step in activated
carbon treatment, if only to protect the
carbon columns from plugging problems,
but also to minimize the residual organic
loading.

! Fitchburg, Mass. - Pilot studies for a full
scale project involving 14 MGD from two
paper mills and 1.25 MGD municipal
effluent were conducted using a process
consisting of chemical coagulation with
alum, sedimentation and activated carbon
column treatment. Process results
indicated an anticipated 50 percent BOD
reduction through coagulation, followed
by 82 and 86 percent reduction in COD
and BOD passing through four carbon
columns at 3.4 galfsq. ft./min. The
activated carbon process design criteria
selected were 7.2 1bs carbon/1b BOD at




exhaustion, 30 minutes contact time, and
reactivation in a multiple hearth furnace.
Costs were estimated at $2.1 million for
construction of the carbon system in 1970,
and $140,000 for annual operation, of
which 70 percent is carbon makeup. The
facility has been constructed, but
operating results are not yet available (23).

2 Neenah - Menasha, Wisconsin - A pilot
plant study was performed using
municipal sewage containing 80 percent
paper mill effluent. The process studied
involved chemical coagulation with ferric
chloride. sedimentation, high rate
filtration at 12 gal/sq. ft/ min. to remove
fibrous material followed by a second
filtration stage at 9 gal/sq. ft/ min through
PVC media, and upflow expanded bed
filtration through 14-40 mesh carbon at 3
to 5 gal/sq. [t./min. Results obtained by
the 1PC study group indicated removals of
BOD. COD and suspended solids prior to
carbon treatment of 76, 83 and 98 percent
respectively. Following carbon treatment,
overall reductions were increased to 93. 95
and 99.5 percent respectively. Project
costs were estimated in 1973 at 17 cents
per 1000 gal capital and 35 cents per 1000
gal operating for a total of 52 cents per
1000 gal for a 10 MGD plant (24).

Sludge Dewatering and
Disposal

Sludge dewatering constitutes one area of
extensive physico-mechanical treatment
process involvement. This takes the form
of the dewatering process itself, the impact
of hvdrous sludge presence on shudge
dewatering, use of physical dewatering
aids designed to dilute the presence of
hvdrous sludges, the potential use of
thermal treatment to enhance dewatering,
and the possibilities for physical
separation of reusable materials from
sludges. These subjects are considered
below.

Current Sludge Dewatering Practices

A recent National Council study (25)
examined the extent of, and principal
methods employed for mechanically
dewatering treatment plant sludges. The
study encompassed 15 percent of the mills
operating in the United States and

producing 35 percent of the industry's
tennage. Findings of the study can be
summarized as follows:

1 The mechanical dewatering alternatives
currently used in the pulp and paper
industry (in the order of decrcasing
number of installations) include vacuum
filters, centrifuges, V-presses, plate and
frame presses, and screw presses. In the
dewatering of studges with ash contents of
less than 40 percent vacuum filters
outnumber centrifuges by a two-to-one
ratio. On the other hand, at mills
dewatering sludges with ash contents in
excess of 40 percent centrifuges are
favored by a ratio of two to one.

V-presses are utilized exclusively as
second-stage dewatering devices while
screw presses are being used for both first
or second-stage dewatering. Second-stage
dewatering is practiced by three-quarters
of those mills incinerating sludge.
Combined sludges containing up to 30
percent biological solids are being
dewatered on vacuum filters, centrifuges
and V-presses but at lower capacities, cake
consistencies, solids recoveries, and higher
conditioning costs than commonly
encountered in primary sludge dewater-
ing. Mills requiring cake consistencies of
35 pereent or greater from combined
sludges or 20 percent or greater from

- secondary sludges are frequently consid-

ering plate and frame pressure filtration.

2 Centrifuge capacities associated with
pulp and paper industry primary sludge
dewatering applications are hydraulically
limited by acceptable solids recovery.

3 Scroll abrasion is the most commonly
cited constraint to the continued
application or extension of centrifugation
for pulp and paper industry sludge
dewatering. The only production
categories where scroll lives between
stellite resurfacing were reported to exceed
nine months continuous operation were
drinking mills manufacturing tissue and
tissue mills generating sludges without
pulp mill or flyash solids. In the absence of
effective grit removal, scroll life for the
balance has been limited to an average of 6
months,

4 Current advances in centrifuge
technology have resulted in development
of replacable conveyor tip wear plates
which have exhibited the potential for . .
superior wear characteristics, as well as
reduced time requirements for resurfacing.
The newer plates are in service at several
mills. Their long term performance
warrants attention of the industry to
reevaluate the acceptability of
centrifugation for sludge dewatering
where circumstances and sludge
characteristics suggest it to be a viable
alternative.

5 Cake consistencies attainable by
centrifugation or vacuum filitration of
primary or combined sludges appear
related to sludge ash content, cake
consistency increasing with ash content.
among other variables.

6 Assuming the presence of adequate
fiber, vacuum filter loading rates for
primary sludges typically range from 5 to
10 lbs/sq ft/hr. Lower rates are common
among nonintegrated mills and some
groundwood operations. In those
instances where chemical conditioning
was encountered, it was practiced.for
improvement in solids loading rates,
though increased solids recovery was an
associated benefit.

7 Because of otherwise unacceptable cake
discharge characteristics, the applicability
of vacuum filters appears to be limited to
those sitiiations where 100-mesh fiber
exceeds 10 to 20 percent of the sludge
mass. A higher threshold is likely for
combined slu ige dewatering.
Deteriorating filter performance can be
anticipated as greater fiber recovery
results in sludge fiber contents
approaching that threshold.

8 Vacuum filter primary studge solids
recovery is influenced by sludge ash
content and any chemical conditioning
that might be practiced. In the absence of
conditioning, increases in ash content are
often reflected in less solids recovery.

9 Fabric media vacuum filters are often
applied in situations where the fiber
content is low, the ash content is high, or




the solids are otherwise difficult or
impossible to dewater on a col filter.

10 If adequate quantities of primary solids

are available for admixing, secondary
solids are usually dewatered as combined
sludges.

11 Combined sludges with as high as 30
percent biological solids are being
dewatered on vacuum filters, centrifuges
and V-presses at conditioning require-
ments of 2 to 7 pounds polymer/ton.
Machine capacities can be expected to be
lower in combined sludge dewatering than
primary sludge dewatering.

12 High cake consistencies and the
necessity for handling difficult-to-dewater
sludges have prompted recent interest in
plate and frame pressure filtration.
Industry pilot investigations suggest that
combined sludge cake consistencies of 30
to 45 percent and secondary sludge cakes
of 30 to 40 percent may be anticipated
with a variety of conditioning techniques.
The relative merits of high and low
pressure operation and precoat utilizaiton,
and comparison of anticipated and actual
performance remain unresolved.
Performance in full scale installation will
warrant continued industry attention.

13 Moving belt presses and recent
generation centrifuges offer new
alaternatives for sludge dewatering,
especially in hydrous sludge applications.

14 The pulp and paper industry disposes
of most of its waste treatment solids on the
land, incineration being a common
alternative with sludges of less than 10
percent ash content. Definition of
potential for wider application of sludge
incineration requires further investigation.

Most recently the P. H. Glatfelter mill at
Spring Grove, Pa. (26) reported successful
startup and operation of a twin belt press
for dewatering primary sludge. Clarifier
underfiow is first thickened to 4-6 percent
solids in a 60 ft (I18m) gravity thickener
before pressing to 35-40 percent solids at a
rate of 50-60 tpd on the 80 in (200 cm)
width press which is operated
intermittently depending on the amount of

sludge needing to be dewatered. Uses and
applications for the dewatered sludge,
which is presently disposed of on land, are
being investigated.

Special Physico-Mechanical Approaches
to the Dewatering of Waste Activated
Sludges

As noted above, some success has been
achieved in dewatering mixtures of
primary and secondary sludge without
chemical coagulant addition where the
long fibred sludge content is adequate to
overcome the difficulties introduced by
hydrous activated sludge. Where the long
fibre content in inadequate, several
remedial approaches have been employed
or considered. Those that can be
categorized as physico-mechanical
[...]
CSO of 3-17-76, a ficld of at least 0.5 kG
was necessary to hold the seeded flocs.
Almost total breakthrough occurred at 0.1
kG. indicating the all-or-none type
response typically obtained with magnetic
seeding techniques. Curves given show
this relationship for suspended solids.
turbidity and apparent color. Above 0.5
kG there appears to be little change in %
removal with increased magnetic ficld
strength at this flow rate (224 m/hr).

During surge flows, increased flow
velocities through the SALA-HGMF®
magnetic filter are necessary to

accomodate the large volumes of water if
reserve units are not available. Increased
flow rate means larger shearing forces will
be present within the system, especially
within the matrix where drag forces are
maximal. To overcome this added stress,
the magnetic field must be increased to
hold the magnetic flocs securely. In such
cases. polyelectrolyte concentration may
also have to be increased so that floc
breakup will not occur. Seed-to-solids
ratios used during surge flows must be
considered because a higher proportion of
magnetite may be required to hold the
flocs in the magnetic matrix.

Flow Velocity and Residence Time

Flow velocity and residence time are also
directly related to surge flow. As
mentioned above, flow velocity through
the magnetic matrix will increase with
increasing influent surges (unless reserve
systems are adequate to handie the
increased flow). Also, if the flocculation
mixing tanks are of fixed capacity, a large
surge will result in a faster turnover of
water and therefore a shorter mixing time,

In the present study it was found that a
residence time of only three minutes was
adequate for complete flocculation.
Longer mixing times had no adverse
effects on separation efficiency. Thus, this
parameter is relatively insensitive to
change and need not be controlled
precisely. .

Figures 4-2 and 4-3 show results from a
series of tests on CSO to determine the
maximum practical flow flux rate possible
with a particular feed and seed-to-solids
ratio. Other parameters were unchanged.
These curves clearly show that as flow rate
is increased, efficiency is decreased (slope
of curves) and the effective cycie time is
shortened {divergence of curves).
Depending upon the water quality
requirements and economics of the
individual situation, different flow flux
rates may be used. it is apparent from
these curves that as the flow increases
above 200 gpm/fi2, the stronger shear
forces disrupt the magnetically seeded
flocs releasing some of the suspended
solids from the magnetite.




100~ Figure 4-1.
Percent removal as a function of Magnetic Field Strength
o o - o o
x x x
95+
-
; 90~ ° ° = °
o]
= OPERATING CONDITIONS: PILOT PLANT, (SO of 3/17/76
w MAGNETIC FIELD STRENGTH: 0;0.1;0.5:;1.0;1.6;1.9 x6
T gs- FLOW VELOCITY: 224 M/HR
R MAGNETITE conc: 500 me/e
ALUM conc: 100 me/t
POLYELECTROLYTE CONC: 2.5 me/2
80- KEY RESIDENCE TIME: 3 MIN
(@ SUSPENDED $OLIDS PH: NATURAL 7.3
R onaRENY coLoR - SAMPLES TAKEN BETWEEN 2 AND U MIN IN 4 MIN CYCLES
1 T T —
1 .5 1.0 1.5 2.0

MAGNETIC FIELD

Figures 4-2 and 4-3 indicate that a
reasonable flow flux rate for standard
operation (86 gpm/ft?) during test
programs has been chosen. Any lower
flow flux rate would increase treatment
costs without providing a significant
increase in efficiency. Faster flow flux rates
show a fairly rapid decrease in separation
efficiency for this set of conditions. Some
improvement in efficiency of separation
can probably be achieved for the higher
flow flux rates by strengthening the flocs.
This involves the use of additional
polyelectrolyte and thus higher
operational cost per galion, but such costs
might in some instances be offset by a
reduction in capital expenditures for
equipment necessary to handle the given
maximum flow.

Interacting Chemical Parameters

Alum

Alum (A1,SO4): x 18 H,0) was used as the
principal coagulant in all tests performed.
Both a reagent and commercial grade have
been tried. but careful correlations have
not yet been made. Alum concentration is
a very important parameter for effective

(kG}

filtration, as without good flocs
nonmagnetic particles will not be removed
by the magnet. The key to efficient seeded
high gradient magnetic filtration is. above
all, 1o coagulate a high percentage of the
solids around a magnetite nucleus. Once
this is achieved. the flocs can be
strengthened easily, if necessary, by an
organic polyelectrolyte and removed by
the high gradient magnetic filter.

Optimal alum coagulation is directly
dependent upon a number of interrelated
factors including pH. solids loading and
character, and relative amounts and kinds
of other flocculating agents used
(polyelectralyte in the present case).
Optimum alum coagulation occurs at a
slightly acid pH while polyelectrolyte
flocculates best at around pH 8 for raw
sewage or CSO. Thus, where tests have
shown that both a coagulant {e.g. alum)
and a floc-strengthening agent (e.g.
polyelectrolyte) are necessary, a
compromise must be made between the
two pH extremes. Since results show that
this compromise is not detrimental to
filtration efficiency, it may in fact prove to

82

be advantageous, since the pH of CSO
and sewage is usually close to 7 and
amenable to this combination of chemical
flocculants. It is thought that pH
adjustment should be minimal or might be
eliminated altogether when these
floccutants are used in the proper
proportions. Except for certain tests
devised specifically to determine pH
effects, all tests in this study were made at
natural pH. The excellent results obtained
show that alum-polyelectrolyte
flocculation works well at normally
encountered waste water pH values. Feed
water character also affects optimal alum
concentration. Tests conducted without
alum (and with polyelectrolyte) showed
essentially no separation as flocs were very
stringy and did not entrap significant
amounts of the solids in the water. Tests
with paper mill efffuent have shown that
true color removal with magnetic ‘
separation techniques is due entirely to
alum precipitation of that color.

Polyelectrolyte
Filtration efficiency seems to reach an
optimal plateau above a concentratioh of ’




% Removal of Turbidity

h 4 Wal of Suspeaded Solids
8

100

90

80

70

60

40

30

20

10

100

90

80

70

60

50

40

30

20

10

Figure 4-2,
Flow Flux Rate versus Suspended Solids

at 2 minutes

FIGURE 4-2: Flow Flux Rate
versus
Suspended Solids

at 4 minutes

100 200 300

Figure 4-3.
Flow Flux Rate versus Turbidity

at 2 minutes

t 4 minutes

FPIGURE 4-3: Flow Flux Rate
versus
Turbidity

100 "200 300

Flow Flux Rate
(GPM/fe2)

83




about 0.5 mg/ | polyelectrolyte. Below this
minimum value, separation drops off
rapidly. This is explained by
hvdrodynamic shearing forces, which
break up the flocs inside the matrix when
too little polyelectrolyte has been added.
Earlier bench tests showed that at rather
low flow velocities, less than 60 m/h, the
curve for polyelectrolyte was essentially a
straight line (i.e., polyelectrolyte was not
needed at this flow rate as the shearing
forces were below the threshold of floc
disruption). Likewise higher
concentrations of polyelectrolyte may be
necessary at flow rates above the 224 m/h
maximum flow velocity tested.

pH

- As discussed above, pH plays an
important role in the filtration
effectiveness achieved using alum and
polyelectroiyte as flocculants. As is
cxpected. when there is relatively more
polyelectrolyte present. optimal pH for
filtration efficiency moves in the basic
direction (towards pH 8) while. when
relatively more alum is present, optimal
pH moves in the opposite direction
{towards pH 6). Other chemical factors
present in the waste may also play a part,
but the flocculant concentration ratios
scem to be of primary importance in
determining the preferred pH. While good
flocculation was always achieved without
pH adjustment, somewhat better filtration
might have resulted from slight pH
adjustments. However, the acceptable
range of pH for good separation is wide
enough to accomodate normal waste
water fluctuations making continuous pH
monitoring and adjustment unnecessary.

Tests with Secondary Effluent
A secondary effluent taken from the final

clarifier of an activated sludge plant was
treated using SALA’s continuous pilot
plant. Pilot plant operating conditions
were based on the results of previous
testing. Using these operating parameters,

an average reduction of 88% was observed

for suspended solids; an actual reduction
from approximately 40 mg/ | to 4-5 mg/ |
was achieved. In a second sample, solids
were reduced from 26 mg/1to 1.6 mg/1,a
9307 reduction. Apparent color and
turbidity were reduced 719% and 85%,
respectively, while fecal coliform levels
were decreased by between 95 and 99%,.
Results for this polishing application
would be improved by optimizing
operating parameters.

Paper Milt Effluent

Bench tests were conducted on paper mill
effluent to indicate the effectiveness of
treating this water with a SALA-HGMF®
magnetic filtration seeded water treatment
system. The sample collected was aeration
lagoon effluent from Ticonderoga, New
York. Magnetite, alum and
polyelectrolyte concentrations, pH and
flow rates were varied over appropriate
ranges in a parametric test. Although in
absolute values, the purity of the water
observed both before and after treatment
was substantially lower than for CSO or
raw sewage (v 15 times the solids loading)
or for secondary effluent (~ 30 times the
solids loading) relative relationships
between effluent quality and required
chemical concentrations remained about
the same. Optimal pH was near neutral as
for CSO and raw sewage treatment and
the practical limit for flow rate was v 86
gpm/ft2, as has been for other polluted
waters. Summarized results for this paper
mill efluent are given in Table 4-111 below.

Table 4-111

Analysis
BOD, (mg/1)
Total Suspended Solids (mg/ 1)
Volatile Suspended Solids(mg/ 1)

True Color {PCL)

Untreated Treated % Removal
60 2.8 955

1600 46

1035 26

650 KX]

Full Scale High Gradient
Magnetic Filtration Treatment
Facility

A 25 MGD integrated wet and dry
weather high gradient magnetic filtration
treatment plant has been designed using
the operation parameters established in
the 4-liter/ min pilot studies. A schematic
flow sheet for such a facility is-given in
Figure 5-1. Because of the excellent results
obtained in the treatment of both CSO
and raw sewage and the modular design of
the high gradient magnetic filter system, a
treatment facility capable of efficiently
treating CSO during extreme flow
variation might make the most effective
use of this system. The feasibility of this
application will be documented
thoroughly in the on-site pilot tests and
necessary design modifications made
based on the new data.

The conceptual treatment plant is
composed of five basic subsystems: 1)
prescreening; 2) flocculation; 3) high
gradient magnetic filtration; 4)
dewatering; and 5) disinfection systems.
The magnetic filter system incorporates a
bank of magnetic filters arrayed in
parallel. Other system components are
conventiona! equipment included in
typical sewage treatment plants. Table 5-1
lists design parameters-assumed in
estimating costs.

Costs

The estimated capital costs for the 25
MGD treatment plant shown
schematically in Figure 5-1 are given in
Table 5-IT and include overdesign safety
factors of 1.3 to 2.0 used in selection of
equipment.

Capital costs include: control gate, coarse
bar screen, grit chambers, rotary wedge
wire screens, flash mixers, flocculators,
flocculant feed systems, chemical storage
facilities, high gradient magnetic filter
systems, backflush systems, pumps,
piping., conveyors, pH control,
chlorination system, physical plant, land,
instrumentation, and programmable
process control system.




Table S-1

Magnetic field strength
Flow velocity in matrix

Maximum flow capacity @
100 gpm/fit? flow velocity

Nominal capacity

Backflush flow rate

Flow rate/ magnetic filter @
maximum capacity, 100 gpm/ft2
flow velocity, and 90% duty cycle
Average influent suspended solids
Magnetite concentration

Alum concentration
Polyelectrolyte concentration
Pumping head for filter pumps

“G™ factor for flash mixer

“G” factor for flocculators

Figure 5-1.

Design YValues
1.5 kG
245 m/hr (100 gpm/{t?)

1.18 m3/sec (25 mgd)
0.603/sec (12.5 mgd)

0.95 m¥/sec

12.7 m/ min (3.4 x 10% gal/ MIN)

300 mg/ ¢
300 mg/ g
100 mg/g
1.0 mgfg,
7.6 m (25 ft)
300/ sec

100/ sec

25 MGD SALA-HGMF® Integrated Wet and Dry Weather

Combined Sewer Treatment Facility

FLOCCULATION

PRESCREENING
SYSTEM

7,

RN

e S
| comian. .

l Gn,e X i
I WIRE X b

!

SYSTEM

11. POLYMER PRER
SYSTEM

______________ r~-———r——= —‘_—“'——-_1
: { [ £
MAGNETIC
1 7 . | Y, |
DEHATURING vacuu sELr c 2 8 . SEPARATOR
SYSTEm | muren W ~ A SYSTEM
i s I[ HGMS HGHS MG S nous [{s4m o
t ! H 3 4 s lsnnn.nons
. V] R

] P /4’! & ’;-l :

: i ; i Pl

1 —_d

EE)

padndey

STN

l(I:'--_ ':;._.! Wi L ‘I: |r
a Pl -
— ;.-.t*:-_l: t-_:l

| 1;«.-0@ L1 = rrmrmrre e

AL

~

DISINFECTION SYSTEM

85

Costs of a pH adjustment system are
included, although tests performed so far
indicate there is little need for such a
system. Also included are costs for a
conventional chlorination facility. It is
assumed that sludge generated in this
facility would be shipped to incineration,
landfill, or disposal facilities at a larger
plant. Evaluation of sludge characteristics
would indicate the best disposal means.
On-site pilot tests may indicate
modification of the sludge disposal system
and provide the basic information for
design of seed recovery and reuse systems.

Installation costs were based on estimates
from both equipment suppliers and from
the Chemical Engineer’s Handbook. !

Operation and Maintenance

Estimated operation and maintenance
costs presented in Table 5-111 are based on
the operating conditions listed in Table 5-
I. The maintenance costs are based on
annual operation at 50% capacity.
Chemical costs for pH control are not
included, since pH adjustment has proven
unnecessary thus far. Similarly, the
operating costs for the final chlorination
step were not included due to the lack of
effluent chlorine demand data.

Operator labor is based on 24-hour-a-day
monitoring of the facility. In addition, an
8 hour shift is included for routine labor
such as lubrication, cleaning bar and
screening equipment, etc. The operator
tabor figure is considered conservative as
the plant is designed for automatic
operation.

The electrical costs breakdown (Table 5-
1V) shows that the power consumption by
the electromagnetic coils in SALA-
HGMF® magnetic filters is relatively
small in comparison with the power
consumed by other process equipment.
For operation at a 1.5 kG magnetic field,

“the magnetic filters consume only 16% of

the total power required for the system.

An evaluation of the sludge handling costs
is difficult due to the many considerations
necessary, These considerations are
economic, ecological and legal.




Table 5-11

25 MGD Integrated Wet and Dry Weather Flow Treatment
Facility*

System

Prescreening

Floc Train and Chemical Feeding and Storage
Thickening and Dewatering Equipment
Backflush System

High Gradient Magnetic Filters (5 @ $165.600 ea.)
Pumps. Filter

Chlorination System

Process Control

Miscellaneous

Physical Plant

1nstallation Costs not Included in Above

Construction Contingency 0%

Engineering and Administration 10%

*ENR = 2300

Total Capital Cost

Capital Cost

$ 132,000
293,900
218,250
169.500
828.000
47,300
42.250
108,000
30,000
110,000

229,600
$2.208.800

220,800
$2.429.600

243,000

$2,672,600




Table 5-11F

Operation and Maintenance Costs

$/yr
Chemicals $/1000 gal (at 12.5 mgd)
Alum @ $0.132/kg
100 mg/ & 0.050 $ 228,000
Magnetite @ $0.022/kg
300 mg/ £ (does not include
freight charges) 0.025 114,000
Polyelectrolyte  $3.10/kg 0.012 55,000
Total Chemical Costs 0.087 $ 397.000
QOperator Labor
32 Man-hours/day @ $10/hr 0.026 119,000
Maintenance
Mechanical Equipment and physical
plant (3% of equipment costs) 0.012 55,000
Electrical, Instrumentation and
Piping (2% of equipment costs) 0.002 9,000
Total.lLabor and 0.040 S 183,000
Maintenance
Electrical
@ $0.020/kWh
SALA-HGMF® Magnetic filters
1.5 kG require 85 kWh; other
equipment 440 kWh 0.010 46,000
Total Operations and 0.137 $ 626,000

Maintenance Costs

87




Table 5-1V

Power Consumption

SALA-HGMF® Magnetic Filters 1.5 kG
Flash Mixer Units (3)

Flocculators

Air Compressor @ 70% duty cycle
Viacuum Station

Filter Pump

Miscellancous Consumption

Total

%5 kWh
135
52
35

48

40

525 kWh

SALA-HGMF® magnetic filters use approximately [6% of total power consumed.

For many applications, especially those
involving low solids loading, the
magnetite seed costs are small compared
with other processing costs and thus a
recvele step may not be economically
justified. Ecological consideration such as
improved land-fill qualities resulting from
very dense sludge may favor the seed
discard option. Because of these
considerations. sced discard may not
always be the most expensive choice. Seed
recycle tmight be advantageous for some
large scale, continuous-flow treatment
facilities. In such cases. additional capita)
expenditures might be justified in order to
minimize operational costs.

Determination of the characteristics of the
sludges generated by seeded high gradient
magnetic filtration will indicate whether
recvele of seed or seed-discard is most
economical in a specific case.

Comparison of High Gradient
Magnetic Filter Systems to
Conventional Treatment
Methods '

The comparison of high gradient magnetic
filtration to conventional processes has
been divided into separate comparisons
for CSO and for sewage treatment
systems. This has been done because most

conventional systems do not perform as
well in treating CSO as they do in treating
dry weather flows. The extreme variations
in flow and rapid change in influent
character make conventional treatment
processes inadequate for CSO treatment,

Performance Advantages

The performance of high gradient
magnetic filters in removal of suspended
solids, COD, BOD:s. and coliform bacteria
is excellent in comparison with other
processes. Tables 6-1 and 6-11 compare
high gradient magnetic filtration to the
most commonly used conventional
treatment systems,

High gradient magnetic filter performance
generally exceeds that of all other systems.
Single stage treatment not only attains
removal efficiencies exceeding those of
conventional treatment, but, in addition,
significantly reduces the levels of
phosphates, heavy metals (Table 6-111)
and virus in waste waters.

High gradient magnetic filtration for CSO
treatment compares favorably with some
tertiary level physical-cheminal
treatments. Tables 6-1 and 6-11 also
compare costs of high gradient magnetic
filtration with costs for several alternate
processes under evaluation of CSO and

sewage treatment. The capital cost for a
high gradient magnetic filtration
integrated wet and dry weather flow
facility is $107,000/ MGD as compared to
$168,000/ MGD for a comparable
physical-chemical treatment facility, and
$73,000/ MGD for a dual media filtration
plant using polyelectrolyte.

Operation and maintenance costs are
$0.137/ 1000 gallons for high gradient
magnetic filtration. $0.187/ 1000 gallons
for comparable physical-chemical
treatment, and $0.169/ 1000 gallons for
dual media filtration with polyelectrolyte.

Table 6-11 compares high gradient
magnetic filtration with several
conventional sewage treatment processes.
The cost of high gradient magnetic
filtration also compares favorably with the
cost of conventional raw sewage
treatment.

Other Advantages

The economic value of reserve capacity is
rather difficuit to estimate. Systems
employing high gradient magnetic filters
can increase capacity simultaneously in
two ways. One method is to increase flow
velocity while simultaneously increasing
magnetic field, and the other is to bring
additional magnetic filters into operation.